REPORT OF THE MONITORING COMMITTEE

[Empowered by Hon'ble National Green Tribunal, Principal Bench, New Delhi to
oversee observance of the directions in the matter dealing with 'discharge of
untreated effluents by textile units using hazardous chemicals in Tronica City, Loni
area, Ghaziabad vide order dated 13.11.2018]

IN

ORIGINAL APPLICATION NO. 317 OF 2015
(M.A. Nos. 831 of 2015, 1059 of 2017, 53 of 2018 & 1000 of 2018)

IN THE MATTER OF

- RASHID ALI WARSI VS.UPSIDC & ORS.

Lo
vlegya




Introduction;

Hon’ble National Green Tribunal (Principal Bench), New Delhi (NGT)

vide judgment & Order dated 13/11/2018 in OA No. 317 of 2015 (M.A. Nos. 831
of 2015, 1059 of 2017, 53 of 2018 & 1000 of 2018)-Rashid Ali Warsi Vs UPSIDC
[...]
94,340 per operative member unit) from 48 (forty eight) out of 53
(fifty three) operative member units and paid the same to the CPCB
on 13.12.2018 in execution of the direction regarding payment of Rs.
One Crore in the proportion of 50% each by CETP and UPSIDC for
damage to the environment including for storing the hazardous
waste illegally. However, the UPSIDC, it appears, has not yet

%’ complied with the direction and not paid the sum as ordered. It




would further appear that CETP Association is yet to pay a balance

sum of Rs. 4,71,700/-. Details are given at Annexure-ill.

6. Hazardous waste is being kept in bags and stored on RCC floor.
Further, membership has been taken for suitable Hazardous Waste
Management facilities i.e. Treatment, Storage, and Disposal facilities
(TSDFs). Itfappears that nothing further than obtaining membership
of TSDF has happened.

7 The CETP maintains all records pertaining to wastewater inflow &

outflow, chemical consumption, hazardous waste storage and

disposal etc.

The Monitoring Committee, in this view of the matter, recommend that

1. the UPPCB be directed to ensure down to business compliance of the

each direction in judgment and order dated 13/11/2018 in its true letter

and spirit.

2. appropriate proceedings be drawn against the Managing Director,

UPSIDC, Kanpur and the Project Officer, Trans Delhi Signature City
(Tronica City), Ghaziabad and they be suitably penalized for
waywardness and reckon non-compliance of the directions in judgment
and order dated 13/11/2018 in OA No. 317 of 2015-Rashid Ali Warsi Vs
UPSIDC & Ors.

3 The CETP Association, Tronica City, Ghaziabad be directed to ensure

time bound compliance.

(Sushil Kumar) ().Chandra Babu) (Justice S.U.Khan)
Member Member Chairman

Encl.: As above




Item No. 03 Court No. 1

BEFORE THE NATIONAL GREEN TRIBUNAL
PRINCIPAL BENCH, NEW DELHI

Original Application No. 317/2015
(M.A. Nos. 831/2015, 1059/2017, 53/2018 & 1000/2018)

Rashid Ali Warsi Applicant(s)
Versus

UPSIDC & Ors. Respondent(s)

Date of hearing: 13.11.2018

CORAM : HON’BLE MR. JUSTICE ADARSH KUMAR GOEL, CHAIRPERSON
HON’BLE MR. JUSTICE S.P. WANGDI, JUDICIAL MEMBER
HON’BLE DR. NAGIN NANDA, EXPERT MEMBER

For Applicant(s): Ms. Sunita Yadav, Advocate
For Respondent (s): Mr. Rajesh Raina, Advocate for UPSIDC with

Mr. G.D. Sharma, XEN, UPSIDC

GIGI. C. George, Advocate for State of UP

Mr. Pradeep Misra, Advocate for UPPCB

Mr. Rajkumar, Advocate for CPCB

ORDER

1. The issue for consideration in present proceedings is discharge
of untreated effluents by textile units using hazardous chemicals in
Tronica city, Loni area, Ghaziabad. The joint inspection conducted
under the directions of this Tribunal found deficiencies for which the
Uttar Pradesh State Industrial Development Corporation Ltd.
(UPSIDC), which was running the Common Effluent Treatment Plant
(CETP), was required to explain the position. 53 units were directed
to be closed on account of continuing unchecked pollution. However,
the units which claimed improvement, were permitted to operate for
inspection. 3 units were found to be not achieving the norms and the
said units were directed to be closed. 29 units were found to be
achieving the norms. CETP was, however, not functional to the
extent of the requisite capacity. Its management was handed over to
Special Purpose Vehicle (SPV) of Tronica City Association. UPSIDC

was required to pay environment damage of Rs. 2 lakhs per day for 77

days as per order of Hon’ble Supreme Court dated 10.08.2018. On



consideration of the matter on 18.09.2018, the Tribunal found that
conveyance system had not been rectified and other steps in terms of
the inspection report had also not been taken. The result was that
the effluents were being discharged in a canal.

2. The Tribunal, accordingly, directed a fresh inspection by the
Central Pollution Control Board (CPCB) and Uttar Pradesh Pollution
Control Board (UPPCB). Accordingly, such inspection was conducted
on 15.10.2018 by a team of seven officers - five from CPCB and two
from UPPCB. The report finds that CETP was operating without valid
consent. BOD and O&G exceeded the prescribed standards.
Biological treatment was not effective in the aeration point. Effluent
conveyance system was choked from which effluent was over flowing
into the Storm water drain resulting in water logging. Online
Continuous Effluent monitoring System (OCEMS) was not installed.
Hazardous waste was stored in CETP premises in unscientific
manner. It was recommended that effluent conveyance system should
be maintained, OCEMS should be installed, hazardous waste be

scientifically stored and consent to operate should be obtained by the

CETP.
3. We have heard learned counsel for the parties.
4. According to the applicant, the report calls for action to avoid

the pollution being caused and compensation be recovered for the
damage to the environment. No objection has been filed to the report.
Learned counsel for UPSIDC states that as regards conveyance
system, a contract has since been given and conveyance system will
become operative within one month from today and the environmental
damage earlier awarded has been deposited.

5. The fact remains that damage to environment has been caused
and even if steps are taken as proposed by the UPSIDC, the untreated
effluent have been discharged in Jawali irrigation canal. The said
canal is meeting river Hindon. River Hindon meets river Yamuna.

River Yamuna meets river Ganga.



(I)

(II)

(I11)

(IV)

In view of above, we direct as follows:

28 units which were earlier found achieving norms may be

allowed to operate to the extent of 50% capacity till the CETP

capacity is appropriately increased. We further clarify and

direct that all the industries Member of CETP, should comply

with PETP standards as prescribed by UPPCB through consent

orders.

Conveyance system be operationalized within one month from

today, in view of stand of the UPSIDC itself.

The hazardous waste lying in the premises of the CETP be

scientifically transported and disposed of as per Hazardous and

Other Wastes (Management & Trans boundary Movement)

Rules, 2016, within one month under the supervision of the

UPPCB.

All the recommendations in the report be complied with. The

recommendations are quoted for ready reference:
“Recommendations:

i) The CETP should operate only after obtaining valid
consents and Authorization from UPPCB.

ii)) The CETP should be maintained and operated
appropriately for discharging the effluent within the
prescribed limits for disposal into inland surface
water.

iii) The CETP/UPSIDC should maintain the industrial
effluent conveyance system properly and ensure that
there is no over flow and by-pass of effluent to the
storm water drainage system or the adjoining areas.

It is to be ensured that all the industrial effluent to
reach CETP through the closed conveyance system

only.



(V)

(VI)

(VII)

iv) The CETP should install OCEMS for the measurement
of identified water quality parameters and provide
data connectivity to CPCB & UPPCB.

v) The CETP should ensure proper scientific storage of
hazardous waste/sludge. It should also obtain
membership of TSDF for the proper disposal of
sludge.

vi) The CETP should maintain all the records pertaining to
wastewater inflow & outflow, chemical consumption,
hazardous waste storage and disposal etc.

vii) The CETP should take necessary corrective actions in a
time bound manner to ensure compliance to the
aforesaid observations/recommendation.”

The committee constituted by this Tribunal vide the order dated
08.08.2018 in Original Application No. 231/2014, Doaba
Paryavaran Samiti Vs. State of U.P. & Ors. will be entitled to
oversee the compliance and for this purpose, the UPSIDC and
UPPCB will furnish a report to the said committee within one
month. The UPSIDC, which is maintaining and operating CETP
at Tronica city, will ensure compliance of all directions except
the cleaning and maintenance of conveyance system.

For damage to the environment including for storing the
hazardous waste illegally, CETP and UPSIDC will deposit a sum
of Rs. One crore with the CPCB in the proportion of 50% each,
within one month from today.

If any unit is found to be ZLD, it will be open to the UPPCB to
permit the capacity to be enhanced.

The application is disposed of.

Adarsh Kumar Goel, CP



S.P. Wangdi, JM

November 13, 2018




Inspection report of CETP Apparel Park Tronica City, Loni, Ghaziabad in reference to
Consent Air/ Water Application

Bac.kg_lgg' und

o Uttar Pradesh Industrial Development Corporation Ltd. (UPSIDC) has developed
Trans Delhi Signature City (Tronica City) as Apparel Industrial Park for Industrial
units of apparel fabrication as well as pre and post fabrication finishing industries,
UPSIDC has allotted the plots in Apparel Park for industrial units with the condition
that the Industry should installed Primary Effluent Treatment Plant (PETP).

e UPPCB vide letter no F24296/ C-1/ NOC/ J-373/2003 dated 20/12/2003 issued
NOC to UPSIDC for construction of 8 MLD capacity CETP.

s At present 55 nos. of dying, washing and printing units are located in the area.
Tronica City, CETP association has formed Special Purpose Vehicle (SPV). UPSIDC
has handed over the operation of CETP to the SPV of Tronica City association on
30/10/2017. At present, operation and maintenance of CETP is being done by SPV,

In compliance to order passed Hon'ble National Green Tribunal in O.A.no 317/2015
Rashid Ali Warsi Versus UPSIDC & Ors on 13/8/2018, Inspection of CETP was carried
out by the undersigned on 06.09.2018. Inspections of all the units attached to CETP was
also carried out between 01.09.2018 to 06.09.2018 and the report was submitted to Hon'ble
NGT.

The Tribunal, accordingly, directed a fresh inspection by the Central Pollution
Control Board (CPCB) and Uttar Pradesh Pollution Control Board (UPPCB). Accordingly,
joint inspection was conducted on 15.10.2018. The sample of treated effluent from CETP
showed BOD and Oil and Grease above the prescribed norms.

The CETP was re-inspected by the undersigned on 18.11.2018. During inspection,
the CETP was found operational. The status of units is as below : -

Sl | Units Status

no ; : y

1 Bar Screen and | Bar screen was found maintained. Electromagnetic flow meter (with totalizer)
Sump Well was found installed at the inlet pipe of CETP . The inlet flow was found to be

412 m3/hour at the time of inspection with cumulative of 1.62MLD

2 Equalization tank | Unit found maintained. 01 Blower(30HP) installed for diffusers (for air mixing)
No-1 which was found operational-

3 Equalization tank | Unit found maintained. 01 Blower(30HF) installed for diffusers (for air mixing)
No-2 which was found operational

4 Chemical Dosing | Chemical dosing found operational

tanks
| ]
’\\mfﬂ' st

J€

Scanned with CamScanner



Found nperaﬁonal

5 | Mixing tank No-1
(Coagulation
tank)
& | Mixing tank No-2 | Found operational
| Primary _ Tube | Found operational
settler
8 Sludge thickener | 06 nos Sludge Drying beds found maintained.
70 | Bio Reactor Tank | Units were found operational. 02 Blowers installed for diffused aeration which
(1&2) were found operational.
11| Secondary Tube | Unit found maintained and operational
Settlers
12 | Chlorination Tank | Chlorination tank found operational. Dosing was found being done through
drums. ;
13 | Dual Media Filter | Dual media filter found operational
14 | Treated Effluent | Existing Tank found maintained with 05 submersible pumps found
Holding Tank. operational (02 operational and 03 standby). Outlet magnetic flow meter found

installed and operational.

sample of treated effluent from outlet
analysis report, BOD was found to be 36ml

of ETP was collected and analyzed in the laboratory. As per
/I against the prescribed limit of 30mg/l. Analysis report

attached. The inlet flow of CETP was found to be 1.62 MLD.

by Hon

In reference to joint inspection carrie
'ble NGT on 13.11.2018 , the compliance status is as below :-

d out by CPCB and UPPCB8, following directions ﬂere issued

sl
no

Directions

Compliance

1)

28 units which were earlier found
achieving norms may be allowed to
operate to the extent of 50% capacity
till the CETP capacity is appropriately
increased. We further clarify and
direct that all the industries Member
of CETP, should comply with PETP
standards as prescribed by UPPCB
through consent orders.

Only 28 units (List enclosed) are operating presently .
The inlet flow in CETP was found to be approx. 1.62
which is lesser than the actual estimated capacity of
CETP (1.8 MLD), which reflects that the operating units
are discharging much less effluent.

P

Scanned with CamScanner




(1} | Conveyance system be | Conveyance system cleaning/ disilting work has been
operationalized within one month | started by UPSIDC through machines. The work was

from today, in view of stand of the | under progress.
UPSIDC itself.

() | The hazardous waste lying in the | The hazardous waste was found to be stored in closed
premises of the CETP be scientifically | bags in RCC base. Unit has provided with copy of
transported and disposed of as per | advance payment made to M/s RAMKY enviro for
Hazardous and Other Wastes | annual membership. (Copy enclosed)

(Management & Trans boundary
Movement) Rules, 2016, within one
month under the supervision of the
UPPCB.

(V) | All the recommendations in the | Annexed with the report separately
report be complied with. The -

recommendations are quoted for
ready reference:

(V) | The committee constituted by this | _
Tribunal vide the order dated
08.08.2018 in Original Application
MNo. 231/2014, Doaba Paryavaran
Samiti Vs. State of U.P. & Ors. will be
entitled to oversee the compliance
and for this purpose, the UPSIDC and
UPPCB will furnish a report to the
said committee within one month.
The UPSIDC, which is maintaining and
operating CETP at Tronica city, will
ensure compliance of all directions
except the cleaning and maintenance
of conveyance system.

SPV has submitted information stating that thé penalty
amount shall be submitted 12,12,2018 (Annexed). No
information has been received from UPSIDC.

(V) | For damage to the environment
including for storing the hazardous
waste illegally, CETP and UPSIDC will
deposit a sum of Rs. One crore with
the CPCB in the proportion of 50%
each, within one month from today.

W o A

Scanned with CamScanner



(vin)

If any unit is found to be ZLD, it will | _

be open to the UPPCB to permit the
capacity to be enhanced.

sl
no

Recommendation of the joint
committee

Compliance status on inspection dated 18.11.2018

)

The report finds that CETP was
operating without valid consent

Applied for

(1

The CETP should be maintained and
operated appropriately for discharging
the effluent within the prescribed limits
for disposal into inland surface water.

BOD exceeding the prescribed parameter. Value of
36mg/| against the limit of 30mg/| (Which shows
that complete MLSS generation / stabilization has
not been achieved yet.

(1)

The CETP/UPSIDC should maintain the
industrial effluent conveyance system
properly and ensure that there is no
over flow and by-pass of effluent to the
storm water drainage system or the
adjoining areas. It is to be ensured that
all the industrial effluent to reach CETP
through the closed conveyance system
only

Conveyance system cleaning/ disilting work has been
started by UPSIDC through machines. The work was

under progress.

iv)

The CETP should install OCEMS for the
measurement of identified water
quality parameters and provide data
connectivity to CPCB & UPPCB.

Order for purchase of OCEMS has been done as
provided by SPV (Annexed).

v)

The CETP should ensure proper
scientific storage of hazardous
waste/sludge. It should also obtain
membership of TSOF for the proper
disposal of sludge.

Hazardous waste In bags and stored on RCC floor.
Membership done by TSDF for proper disposal of
hazardous waste (Annexed)